This .pdf document is bookmarked

POWERMATIC

Operating Instructions and Parts Manual

Oscillating Edge Sander

Model OES9138

For machines with serial no. 17110ES91380280 and higher.

Powermatic

427 New Sanford Rd.

LaVergne, TN 37086 Part No. M-0460268
Ph.: 800-274-6848 Revision F1 10/2018

www.powermatic.com Copyright © 2018 Powermatic


Tom Gauger
This .pdf document is bookmarked


Warranty and Service

Powermatic® warrants every product it sells against manufacturers’ defects. If one of our tools needs service or
repair, please contact Technical Service by calling 1-800-274-6846, 8AM to 5PM CST, Monday through Friday.

Warranty Period
The general warranty lasts for the time period specified in the literature included with your product or on the official
Powermatic branded website.
e Powermatic products carry a limited warranty which varies in duration based upon the product. (See chart
below)
e Accessories carry a limited warranty of one year from the date of receipt.
e Consumable items are defined as expendable parts or accessories expected to become inoperable within a
reasonable amount of use and are covered by a 90 day limited warranty against manufacturer’s defects.

Who is Covered
This warranty covers only the initial purchaser of the product from the date of delivery.

What is Covered

This warranty covers any defects in workmanship or materials subject to the limitations stated below. This warranty
does not cover failures due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear,
improper repair, alterations or lack of maintenance. Powermatic woodworking machinery is designed to be used with
Wood. Use of these machines in the processing of metal, plastics, or other materials outside recommended
guidelines may void the warranty. The exceptions are acrylics and other natural items that are made specifically for
wood turning.

Warranty Limitations
Woodworking products with a Five Year Warranty that are used for commercial or industrial purposes default to a
Two Year Warranty. Please contact Technical Service at 1-800-274-6846 for further clarification.

How to Get Technical Support

Please contact Technical Service by calling 1-800-274-6846. Please note that you will be asked to provide proof
of initial purchase when calling. If a product requires further inspection, the Technical Service representative will
explain and assist with any additional action needed. Powermatic has Authorized Service Centers located throughout
the United States. For the name of an Authorized Service Center in your area call 1-800-274-6846 or use the Service
Center Locator on the Powermatic website.

More Information
Powermatic is constantly adding new products. For complete, up-to-date product information, check with your local
distributor or visit the Powermatic website.

How State Law Applies
This warranty gives you specific legal rights, subject to applicable state law.

Limitations on This Warranty

POWERMATIC LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH
PRODUCT. EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS
FOR A PARTICULAR PURPOSE ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW
LONG AN IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU.
POWERMATIC SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR
FOR INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF
OUR PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR
CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

Powermatic sells through distributors only. The specifications listed in Powermatic printed materials and on the official
Powermatic website are given as general information and are not binding. Powermatic reserves the right to effect at
any time, without prior notice, those alterations to parts, fittings, and accessory equipment which they may deem
necessary for any reason whatsoever.

Product Listing with Warranty Period

90 Days — Parts; Consumable items

1 Year — Motors, Machine Accessories

2 Year — Woodworking Machinery used for industrial or commercial purposes
5 Year — Woodworking Machinery

NOTE: Powermatic is a division of JPW Industries, Inc. References in this document to Powermatic also apply to
JPW Industries, Inc., or any of its successors in interest to the Powermatic brand.



Table of Contents

LA T = T A= L o IS =T (o Y PRSP 2
LI o) (SN0 0o o1 (=Y o | OSSPSR 3
LA =T 1T PSPPSR 4
111 oo [8 ez i o o D USSP PR POTPPPRP 6
ST L= = 4o ) o 3SR 6
Features of the OES9138 EdJe SAnUer ........coo i 7
L6 g oT=Tod 4 o P TSP PR 8
Contents of the Shipping CONTAINET ... ... e e e e e e e e e e e e e e enaeeeeeaeeas 8
F ST Y=Y 1 0] o) PSPPSRI 8
1070 01170 ISV (o g T =] =T (] (OSSP 9
[0 g @] =Yoo o PO PRPTRSP 9
(€] oT0 g o TaTo T o =] (8 [od (7] o 1= USSP PPPRN 9
DA O o] @ oT=Tx =1 (o] o H PR 10
TESE RUN AEI WWIMNG ...ttt ettt e e e e et e e e e e e e st e e e e e e e e sansbaeeeaaeessnnnraneeeeeesannnnrnees 11
ConVErting t0 460 VOl ... e e e e e e e e e e e e e e e e e e e s e e e e e e e e e araaaaaaaas 11
g (=T Y To] g I oTe] (o - T PP PP UPPPPPPPR 11
F e [0 ES] 10 0= oL £ PP TP PRR 11
Main Table POSIHIONING ....coiiiiiiiie ettt e e sbr e e s e s 11
=TT I 1= o1 (=T I T PP PPTPP 12
JLIE=1 0] (=7 ST=Y | @ == = o o 12
1 E=T S CE=TU o = PP OUPPPTPI 12
= oL I =1 o [ S OO PPPPP 12
= aTo [ €0 =T o OSSP 13
Replacing Sanding Belt..........oooo oo e e e e e e e e reaaeaaaan 13
TracKing AdJUSTMENT ... e ———————————————————————_ 13
1@ oT=Tr= 1 aTe I O7o] g1 i o] PRSP RPRP 14
L0 0T=T = 1o} o TSP PRRRRN 14
=TT LY = o S 15
I o o= 1 o o S 15
=T 0] = Lot =Y LY oL = £ R 19
Parts List: Base ASSEMDIY.......coi it 20
BaSE ASSEIMDIY ...ttt h e b e e bb e e e e e aanae s 21
Parts List: DIIVE UNIt. ... ittt ettt et e e e e e e e e e e e e e e snnte e e e e e e e aannneneeaeeaeannns 22
4 Y= L T RSP 23
Parts List: Tracking and Belt Release UNit..............euiiiiiiiiiiiiiiiieieeeeeeeeeeeetet ettt 24
Tracking and Belt Release UNit............ooooiii i ennnn e nnnnnes 25
=Ty S TS S I o] L= =T 7= T o o o) SRR 26
Table ASSEMDIY ... —————————————————— 27
Parts List: Contour Sanding UNit............ooiiiiiiiiiiii e a e e e e e e e s s aaeeaeeeeaans 28
1070101 (o101 S T=T a o 10 e T U o 1 PSPPI 29
Electrical Connections — 1 Phase, 230V ... ..ottt e e e e e e e e e e e e e e eeanaans 30
Electrical Connections — 3 Phase, 230V ... ..ottt e e e e e e e e e e e e eeaanans 31
Electrical Connections — 3 Phase, 460V ..ot e e e e e e e e e e e e eeaaans 32



Warnings

10.
11.
12.
13.

14.

15.

16.
17.
18.
19.
20.

21.

22.

23.
24.
25.

26.

Read and understand the entire owner’'s manual before attempting assembly or operation.

Read and understand the warnings posted on the machine and in this manual. Failure to comply with
all of these warnings may cause serious injury.

Replace the warning labels if they become obscured or removed.

This edge sander is designed and intended for use by properly trained and experienced personnel
only. If you are not familiar with the proper and safe operation of an edge sander, do not use until
proper training and knowledge have been obtained.

Do not use this edge sander for other than its intended use. If used for other purposes, Powermatic
disclaims any real or implied warranty and holds itself harmless from any injury that may result from
that use.

Always wear approved safety glasses/face shields while using this edge sander. Everyday
eyeglasses only have impact resistant lenses; they are not safety glasses.

Before operating this edge sander, remove tie, rings, watches and other jewelry, and roll sleeves up
past the elbows. Remove all loose clothing and confine long hair. Non-slip footwear or anti-skid floor
strips are recommended. Do not wear gloves.

Wear ear protectors (plugs or muffs) during extended periods of operation.

Do not operate this machine while tired or under the influence of drugs, alcohol or any medication.
Make certain the switch is in the OFF position before connecting the machine to the power supply.
Make certain the machine is properly grounded.

Make all machine adjustments or maintenance with the machine unplugged from the power source.

Remove adjusting keys and wrenches. Form a habit of checking to see that keys and adjusting
wrenches are removed from the machine before turning it on.

Keep safety guards in place at all times when the machine is in use. If removed for maintenance
purposes, use extreme caution and replace the guards immediately.

Check damaged parts. Before further use of the machine, a guard or other part that is damaged
should be carefully checked to determine that it will operate properly and perform its intended
function. Check for alignment of moving parts, binding of moving parts, breakage of parts, mounting
and any other conditions that may affect its operation. A guard or other part that is damaged should
be properly repaired or replaced.

Provide for adequate space surrounding work area and non-glare, overhead lighting.

Keep the floor around the machine clean and free of scrap material, oil and grease.

Keep visitors a safe distance from the work area. Keep children away.

Make your workshop child proof with padlocks, master switches or by removing starter keys.

Give your work undivided attention. Looking around, carrying on a conversation and “horse-play” are
careless acts that can result in serious injury.

Maintain a balanced stance at all times so that you do not fall or lean against the sanding belt or other
moving parts. Do not overreach or use excessive force to perform any machine operation.

Use the right tool at the correct speed and feed rate. Do not force a tool or attachment to do a job for
which it was not designed. The right tool will do the job better and safer.

Use recommended accessories; improper accessories may be hazardous.
Make sure the work piece is stabilized during operation. Use the miter gauge whenever possible.

Turn off the machine before cleaning. Use a brush or compressed air to remove chips or debris — do
not use your hands.

Do not stand on the machine. Serious injury could occur if the machine tips over.
4



27. Never leave the machine running unattended. Turn the power off and do not leave the machine until it
comes to a complete stop.

28. Remove loose items and unnecessary work pieces from the area before starting the machine.

/A WARNING: This product can expose you to chemicals including lead and cadmium which are
known to the State of California to cause cancer and birth defects or other reproductive harm, and
phthalates which are known to the State of California to cause birth defects or other reproductive
harm. For more information go to http://www.p65warnings.ca.gov.

A WARNING: Drilling, sawing, sanding or machining wood products generates wood dust and other
substances known to the State of California to cause cancer. Avoid inhaling dust generated from
wood products or use a dust mask or other safeguards for personal protection.

Wood products emit chemicals known to the State of California to cause birth defects or other
reproductive harm. For more information go to http://www.p65warnings.ca.gov/wood.

Familiarize yourself with the following safety notices used in this manual:

ACAUTION This means that if precautions are not heeded, it may result in minor injury and/or
possible machine damage.

AWARNING This means that if precautions are not heeded, it may result in serious injury or possibly

even death.

- - SAVE THESE INSTRUCTIONS - -



Introduction

This manual is provided by Powermatic covering the safe operation and maintenance procedures for a
Model OES9138 Oscillating Edge Sander. This manual contains instructions on installation, safety
precautions, general operating procedures, maintenance instructions and parts breakdown. This machine
has been designed and constructed to provide consistent, long-term operation if used in accordance with
instructions set forth in this manual. If there are any questions or comments, please contact either your
local supplier or Powermatic. Powermatic can also be reached at our web site: www.powermatic.com.

Register your product using the mail-in card provided, or register online: http://www.powermatic.com

Specifications

Model Number........coooiiiie e OES9138.....iiieeieee et OES9138
Stock NUMDET ...oooeiiiicee e 1791282 1791293
MOLOT . 3HP, 1Ph, 230V.............. 3HP, 3Ph, 230/460V (prewired 230)
Belt Size (IN.) eeeeiiiiie e O X 138-3/4 ... 9 x 138-3/4
Platen Size (in.)...ccoooeeiiiiee e O-T/2 X 48 9-1/2 x 48
Table Working Height (in.) ......cccoceeiiienenneen. 34-1/210 40-3/4...cooeieeeee e 34-1/2 to 40-3/4
Main Table Size (L X W) (in.)..ceeiiiieeeiiiiieeiieeene 48 X 11-3/4 ..o 48 x 11-3/4
Main Table Tilt (deg.) ......ccocevimeereeeiiiieeeeeenn 5inand 45 out........ccoovciiiiiiiiiice e, 5in and 45 out
End Table Size (iN.)..c.cooeeiiiiiee e 18 radiUS.......eeeeiiiiie e 18 radius
End Table Tilt (deg.).....coeevvriieeiiiiiieiiiieees 40inand 45 0ut.......ccooiiiiiiie 40 in and 45 out
Belt Speed (FPM).......cccvviiiiiee et 3542 e 3,542
Oscillations per Minute ... 24— 24
Drum Diameter (in.).......oooeeieeiiiieeeen. 4 Outboard, 9Drive........c.covvvveeeeeeeeeeeeee. 4 Outboard, 9 Drive
Dust Connection Diameter - TWO (iN.).....ccooveeeiiiiiiiiiiieeens RS 4
Dust Collection Minimum CFM Required....................... 1,100 1,100
Overall Dimensions (L x W x H) (in.).....cccccceeeenn. 83X 32X50....ciiiiiiiieee e 83 x 32 x50
Shipping Dimensions (L x W x H) (in.).......... 86 X 27 X 44-1/2...eeiiiiiieeeee e 86 x 27 x 44-1/2
Weight Shipping/Net (IbS.) .....cccoeeiiiiiiieee 870/800.....ccci it 870/800

The above specifications were current at the time this manual was published, but because of our policy of
continuous improvement, Powermatic reserves the right to change specifications at any time and without
prior notice, without incurring obligations.



Features of the OES9138 Edge Sander

Belt tracking control Adi | .
" m?#ﬁ:&: Control switch
| Dust outlet
Dust outlet l " _ s .
o M AP rS Swing-away
Swing-away : gl.Jard
guard Miter gauge

- \

o ‘ /15
Adjustable @
end table /
AWARNING

Read and understand the entire contents of this manual before attempting set-up
or operation! Failure to comply may cause serious injury.



Unpacking

Open shipping container and check for shipping
damage. Report any damage immediately to
your distributor and shipping agent. Do not
discard any shipping material until the Edge
Sander is assembled and running properly.

Compare the contents of your container with the
following parts list to make sure all parts are
intact. Missing parts, if any, should be reported
to your distributor. Read the instruction manual
thoroughly for assembly, maintenance and
safety instructions.

Contents of the Shipping Container

Edge Sander

Mounting Feet

Rubber Foot Pads

Control Switch Bracket
Hex Cap Screws, M10 x 30
Lock Nuts, M10

Flat Washers, M10

Hand Knobs

Owner's Manual

Warranty Card

2 A NP 2BADN-

Assembly

Tools required for assembly:
4mm hex wrench

14mm and 17mm wrenches
screwdriver

1. Remove all wood crating from around the
sander.

2. Use a 14mm wrench to remove the screws
holding the sander to the skid.

3. Lift the machine from the skid with a hoist or
forklift by attaching straps to the eyebolts on
top the sander. See Figure 1. DO NOT fork
beneath the main table, or damage to the
table may occur.

4. Install two rubber foot pads onto each cast
iron mounting foot. See Figure 2. Screw the
pads all the way in so they are all level with
one another.

5. Orient the mounting feet beneath machine
so that the ribbed sides face each other
(double holes are at the outside edges). See
Figure 3. Carefully lower sander until it
touches mounting feet, and align the holes.

6. Insert four M10x30 screws, against the four
M10 lock washers and M10 flat washers,
through the flange on machine base, and
into the threaded holes in mounting feet.
Tighten securely with 17mm wrench.

Figure 1

Figure 2

Figure 3



7. The Edge Sander should be located in a
dry, well-lighted area, on a solid and level
surface, preferably a concrete floor. Leave
plenty of space around the machine for
operations and routine maintenance work.

8. Exposed metal areas of the Edge Sander
have been factory coated with a protectant.
This should be removed with a soft cloth
dampened with kerosene or mineral spirits.
Do not use an abrasive pad. Do not let
solvent contact plastic or rubber parts as it
may damage them.

9. Unscrew the two eyebolts from the sander
and replace them with the hand knobs,
shown in Figure 4. Retain the eyebolts for
future use. NOTE: After the mounting feet
have been installed, the machine can be
lifted with a forklift by forking beneath the
base.

Control Switch Bracket

Mount the control switch bracket (A, Figure 5) to
the top of the sander cabinet with a 4mm hex
wrench, using the four socket head button
screws, lock washers and flat washers (B,
Figure 5) that came installed in the threaded
holes.

Dust Collection

The use of a dust collection system is strongly
recommended for this machine. It will help keep
your shop clean as well as minimize any health
risks caused by wood dust. Make sure your dust
collector has a capacity of at least 1100 cubic
feet per minute (CFM).

Connect the intake hoses of your dust collector
to the 4” diameter dust chutes on the Edge
Sander; there is one on each end of the
machine.

Grounding Instructions

AWARNING Electrical connections must
be made by a qualified electrician in
compliance with all relevant codes. This
machine must be properly grounded to help
prevent electrical shock and possible fatal
injury.

This machine must be grounded. In the event of
a malfunction or breakdown, grounding provides
a path of least resistance for electric current to
reduce the risk of electric shock.

Figure 4

Figure 5




Wire the sander to a grounded, metal-enclosed
wiring system in accordance with the
requirements of the National Electric Code.
Consult the electrical schematics on pages 30
and 31 for clarification.

Improper connection of the equipment-
grounding conductor can result in a risk of
electric shock. The conductor with insulation
having an outer surface that is green with or
without yellow stripes, is the equipment-
grounding conductor (see Figure 6). If repair or
replacement of the electric cord or plug is
necessary, do not connect the equipment-
grounding conductor to a live terminal.

Check with a qualified electrician or service
personnel if the grounding instructions are not
completely understood, or if in doubt as to
whether the tool is properly grounded. Use only
three wire extension cords that have three-prong
grounding plugs and three-pole receptacles that
accept the tool’s plug.

Repair or replace a damaged or worn cord
immediately.

Make sure the voltage of your power supply
matches the specifications on the motor plate of
the Edge Sander.

230 Volt Operation

The Model OES9138 Edge Sander single
phase unit is designed to run on 230 volt power
only.

The three phase unit is pre-wired for 230 volt
power, but can be converted to 460 volt if so
desired (see “Converting to 460 Volt” below).

For 230 volt operation, you may either connect a
UL/CSA listed 230V plug (similar to the one
shown in Figure 7) or “hard-wire” the machine
directly to a control panel. If hard-wired to a
panel, make sure a disconnect is available for
the operator. The edge sander must comply with
all local and national codes after being wired.

1. Ifitis to be hard-wired, make sure the fuses
have been removed or the breakers have
been tripped in the circuit to which the Edge
Sander will be connected. Place a warning
placard on the fuse holder or circuit breaker
to prevent it being turned on while the
machine is being wired.

2. Refer to “Electrical Connections” on pages
30-32, for connecting the motor leads.

3. The Edge Sander with a 230 volt plug
should only be connected to an outlet
having the same configuration. No adapter
is available or should be used with the 230
volt plug.

Ground

Figure 6
(3-conductor power cable,
single phase machine shown)

150-230 VOLTS

-z

-

&

\

240 volt
Grounded Outlet

Grounding Prong

Figure 7

10



Test Run After Wiring

On the three-phase unit, after wiring has been
completed, you should check that the wires are
connected properly:

1. Connect machine to power source and
press the start button (A, Figure 8).

2. The sanding belt should move left to right,
as viewed from the front of the machine. If
the sanding belt movement is incorrect,
press the stop button (B, Figure 8) and
disconnect machine from power.

Switch any two of the three wires at "R,S,T".

Reconnect machine to power source.

Converting to 460 Volt

Refer to the diagrams on pages 31 and 32 for
connecting the motor leads for 460 volt power.
Also convert to a 460V switch. If using a plug, it
must be a proper UL/CSA listed 460 volt plug.
The edge sander must comply with all local and
national codes after being wired.

If hard-wiring directly to a control panel, follow
the same safety recommendations mentioned
under “230 Volt Operation.”

Extension cords

An extension cord is not recommended for this
machine, but if one is necessary, make sure the
cord rating is suitable for the amperage listed on
the machine’s motor plate. An undersized cord
will cause a drop in line voltage resulting in loss
of power and overheating.

Use the chart in Figure 9 as a general guide in
choosing the correct size cord. If in doubt, use
the next heavier gauge. The smaller the gauge
number, the heavier the cord.

Adjustments

Main Table Positioning

The main table can be raised or lowered to suit
your workpiece, and is designed on a special
balance mount so that smooth adjustment is
achieved by a simple push or pull on the table.

To adjust, loosen the locking handles (A, Figure
10) and move the table to desired position by
hand, then tighten locking handles (A, Figure
10).

ACAUTION If the table is in low position,
it may spring up suddenly when the locking
handles are loosened.

Figure 8

Recommended Gauges (AWG) of Extension Cords

Extension Cord Length *

25 50 75 | 100 | 150 | 200
Amps feet | feet | feet | feet | feet | feet

<5 16 16 16 14 12 12

5t08 16 16 14 12 10 | NR

81012 14 14 12 10 | NR | NR

12to 15 12 12 10 10 | NR | NR

15t0 20 10 10 10 | NR | NR [ NR

2110 30 10 | NR [ NR | NR | NR [ NR

*based on limiting the line voltage drop to 5V at 150% of the
rated amperes.

NR: Not Recommended.

Figure 9

Figure 10

11



Main Table Tilting

The main table can be tilted up to 5° in and 45°
out, to match the angle of your workpiece.

1. Loosen the locking handle (B, Figure 11) on
both sides beneath the table.

2. With the workpiece on the table, swivel the
table into the desired position with the
workpiece, or use the indicator scale (C,
Figure 11).

3. Tighten locking handles (B, Figure 11).

Table/Belt Clearance

The amount of clearance between the main
table and the sanding belt can be adjusted.
Loosen the screws (D, Figure 11) and slide the
table forward or backward. Re-tighten screws
(D, Figure 11).

Miter Gauge

To adjust the miter gauge, loosen the handle (A,
Figure 12). Rotate the miter gauge body until the
desired angle on the scale lines up with the
notch in the pointer (B, Figure 12). Tighten the
handle (A, Figure 12).

To remove the miter gauge from the table:

1. Unscrew and remove the handle (A, Figure
12).

2. Remove the socket head button screws, flat
washers and lock washers (C, Figure 12)
with a hex wrench, and remove the pointer.

3. On the underside of the table, use a
screwdriver to remove the screw (not
shown) that holds the miter gauge body to
the table.

End Table

The end table allows contour sanding. Loosen
the locking handle (A, Figure 13) and swing the
dust hood (B, Figure 13) away from the belt as
shown. In some cases the dust hood may have
to be removed entirely.

ACAUTION If the sanding procedure
requires removal of the dust hood, be sure to
re-install dust hood when finished with that
procedure.

Loosen locking handle (C, Figure 13) to raise or
lower the end table. Tighten locking handle after
adjustment.

Loosen locking handle (D, Figure 14) to tilt the
end table. Tighten locking handle after
adjustment.

12

Figure 14



End Guard

The end guard (A, Figure 15) on the right side of
the machine can be swung out of the way for
sanding long workpieces. (The miter gauge will
need to be removed for such a procedure.)

Loosen the hand knob (B, Figure 15) and swing
open the end guard all the way until it catches
the latch behind it. When finished with the
operation, close the end guard and tighten the
hand knob.

Replacing Sanding Belt
1. Disconnect machine from power source.

2. Swing the end guard (Figure 15) out of the
way, then open the belt guard (C, Figure
16). Also swing the dust hood out of the way
(see Figure 13).

3. Release tension on the belt by pulling the
tension lever (D, Figure 16) all the way up
until it stops against the screw head.

4. Remove the old sanding belt and replace
with the new one.

NOTE: Identify the sanding belt direction
before you install the belt, because the belt's
rotational direction must be the same as the
machine. An arrow on the reverse side of
the belt shows the proper direction. The belt
will move left to right as viewed from the
front of the machine. If the belt has no arrow
indicator, find the joint of the belt (where it is
layered) and install it according to Figure 17.

5. Tension the belt by pushing the lever (A,
Figure 16) all the way down.

6. The sanding belt should now be checked for
tracking. See “Tracking Adjustment.”

Tracking Adjustment

“Tracking” refers to the position of the sanding
belt on the drums while the sanding belt is in
motion. For proper operation, the sanding belt
should be centered upon the drive drum.

If a new sanding belt has just been installed, the
initial tracking adjustment should be done with
the machine OFF. Rotate the drums by hand
and adjust the tracking mechanism as needed
(see below).

After operating the machine, further minute
adjustments may be needed to the tracking.
This can be done with the machine turned ON
and the sanding belt in motion. Turning the
tracking adjustment knob (B, Figure 18) should
always be done gradually and in small
increments.

> &

Figure 16

SANDING BELT

CONNECTING DIRECTION
PLATE,

—_—

13

Figure 17



To adjust tracking, proceed as follows:
1. Loosen the nut (A, Figure 18).

2. Turn the adjustment knob (B, Figure 18)
counter-clockwise to shift the belt upward;
clockwise to shift the belt downward.

3. When the belt is centered and tracking
properly, tighten nut (A, Figure 18).

4. After adjustments are complete, close all
guards.

Operating Controls

Press the start switch (A, Figure 19) to activate
the sanding belt. The stop button (B, Figure 19)
is a mushroom style button which is convenient
for "emergency" shut-downs during operation, if
such should ever be necessary. When re-
starting the sander, twist the knurled ring of the
stop button clockwise to release it.

Operation

Your oscillating belt Edge Sander is designed
and manufactured for long-term operation
creating superior sanded surfaces for wood
products. The oscillation of the belt helps
prevent sanding marks in the workpiece, and
allows longer belt wear.

Before operating the Edge Sander, make sure
all locking handles and knobs are tight on
guards and tables.

Always use the miter gauge, when possible, to
support your workpiece.

ACAUTION This machine is suited for
sanding wood products only. Do not use this
machine for sanding metal products.

Figure 19

14



Maintenance

AWARNING Before doing maintenance on
the machine, disconnect it from the electrical
supply. Failure to comply may cause serious
injury.

Periodically check both drums. The drums are
made of rubber material and may experience
wear after a long period of use, at which time
they should be replaced.

The sander should be cleaned frequently.

Check all screws, hex nuts, and other fasteners
to make sure they are tight.

Check condition of sanding belt. If belt is worn,
replace it.

If the power cord is worn, cut, or damaged in
any way, have it replaced immediately.

15

The table should be kept clean and free of rust.
If rust appears on the table, use 000 steel wool
with a paste mixture of household ammonia and
good commercial detergent (or use a
commercial rust remover available from most
hardware and tool supply stores).

Some users coat their table surface with a light
coat of paste wax. (Do not get paste wax on the
sanding belt.) Another option is to apply talcum
powder to the table surface and rub it in briskly
with a clean blackboard eraser. This will also
maintain a slick surface, and will not stain wood.

Lubrication

All ball bearings are sealed for life and do not
require further lubrication.



Troubleshooting the OES9138 Edge Sander

Trouble

Probable Cause

Remedy

Machine will not
start/restart or
repeatedly trips
circuit breakers or
blows fuses.

Machine not connected to
power source.

Verify machine is connected to power.

Fuse blown, or circuit
breaker tripped.

Replace fuse, or reset circuit breaker.

Cord damaged.

Replace cord.

Extension cord too light or
too long.

Use adequate size extension cord.

Overload automatic reset
has not reset.

If the Edge Sander overloads on the circuit breaker
built in to the motor starter, it takes time for the
machine to cool down before restart. Allow unit to
adquately cool before attempting restart. If problem
persists, check amp setting on the motor starter
inside the electrical box.

Edge Sander frequently
trips.

Check the amp setting on the overload relay.
Match the full load amps on the motor as noted on
the motor plate. If amp setting is correct then there
is probably a loose electrical lead or a failed
component. See below.

Building circuit breaker trips
or fuse blows.

Verify that edge sander is on a circuit of correct
size. If circuit size is correct, there is probably a
loose electrical lead. Check amp setting on motor
starter.

Loose electrical
connections.

Go through all the electrical connections on the
edge sander including motor connections, verifying
the tightness of each. Look for any signs of
electrical arcing which is a sure indicator of loose
connection or circuit overload.

Motor starter failure.

If you have access to a voltmeter, you can
separate a starter failure from a motor failure by
first, verifying incoming voltage at 220+/-20 and
second, checking the voltage between starter and
motor at 220+/-20. If incoming voltage is incorrect,
you have a power supply problem. If voltage
between starter and motor is incorrect, you have a
starter problem. If voltage between starter and
motor is correct, you have a motor problem.

Motor failure.

If electric motor is suspect, you have two options:
Have a qualified electrician test the motor for
function or remove the motor and take it to a
qualified electric motor repair shop and have it
tested.

16




Trouble

Probable Cause

Remedy

Machine will not
start/restart or
repeatedly trips
circuit breakers or
blows fuses.

Miswiring of the unit.

Check to make certain all electrical connections
are correct and properly tight. The electrical
connections other than the motor are
preassembled and tested at the factory. Therefore,
the motor connections should be checked as the
highest probability for error. If problems persist,
double check the factory wiring.

On/off switch failure.

If the on/off switch is suspect, you have two
options: Have a qualified electrician test the switch
for function, or purchase a new on/off switch and
establish if that was the problem on changeout.

Sanding belt won’t
come up to speed.

Extension cord too light or
too long.

Use adequate size extension cord.

Low (incoming) voltage.

Contact qualified electrician.

Excessive bite, or feed
pressure too great.

Allow sanding belt to cut freely, do not force.

Belt won't track.

Drum is worn.

Replace drum.

Belt is stretched unevenly.

Replace belt.

Belt slips or stalls
on application of
pressure.

Sanding belt tension not
adequate.

Make sure lever is down all the way (page 13).

Excessive sanding
belt replacement.

Too much pressure being
used during cuts.

Reduce pressure.

Not using full width of belt.

Stroke across the belt using full width.

Machine vibrates
excessively.

Improper motor mounting.

Check and adjust mounting.

Spring on tension
mechanism is fatigued or
broken.

Replace with new spring.

Drum is loose.

Tighten cap screw in motor (page 23, #39).

Bad or broken sanding belt.

Replace sanding belt.

Sanding marks on
workpiece.

Sanding belt too coarse for
required finish.

Use proper grit. Coarser grits for stock removal,
and finer grits for finish work.

Workpiece sanded across
grain.

When surface sanding, use very fine sanding belt
then finish by hand, working in direction of grain.

Sanding grains
quickly rub off belt.

Sanding belt has lost its
original properties.

Do not store sanding belts in extremely dry or high-
temperature areas. Do not fold sanding belts.

Sanding belt
becomes glazed.

Sanding painted surface.

Use open-end grain/flint belt.

Wood is wet or gummy.

No cure. Use different stock.

17




Trouble Probable Cause Remedy
Work burns. Wrong sanding belt Use coarser grit for stock removal.

surface.

Feed pressure too great. Never force workpiece into steel platen. Use just
enough pressure, and let the sanding belt do the
work.

Sanding belt Biting too deep. Adjust for slight sanding action and make repeated
burns, or clogs passes.
quickly on

thickness sanding.

Workpiece pulled
from hand.

No support for workpiece.

Use miter gauge on table.

Sanding belt has

broken at the joint.

Belt running in wrong
direction.

Orient direction of arrows printed on sanding belt to
match rotation of drums. Sanding belt should move
left to right as viewed from front of machine.

Sanded edge is
not square.

Result of freehand sanding.

Keep workpiece flat on table at all times when a
square edge is desired. Use miter gauge.

Table misaligned.

Check table alignment to steel platen with a square
or machinist’s protractor. It should be 90 degrees.
Adjust table angle if necessary (page 12).

18




Replacement Parts

Replacement parts are listed on the following pages. To order parts or reach our service department, call
1-800-274-6848 Monday through Friday, 8:00 a.m. to 5:00 p.m. CST. Having the Model Number and
Serial Number of your machine available when you call will allow us to serve you quickly and accurately.

Non-proprietary parts, such as fasteners, can be found at local hardware stores, or may be ordered from
Powermatic.

Some parts are shown for reference only, and may not be available individually.

19



Parts List: Base Assembly

Index No. Part No.

1o, OES-001 .....eveeeeenns
2 s OES-002 .......cceeene...
................. OES-002C................
................. OES-0020................
................. OES-002D................
................. OES-002AC. .............
................. OES-002A0.............
................. OES-002E................
................. OES-002BC .............
................. OES-002BO.............
3 OES-003.......cceeeeeeee
4 . TS-2246082 .............
5 OES-004 ..................
B e, TS-1550041 .............
T o, TS-1551041 .............
< S, TS-2246162 .............
9, OES-005 ........ccuu.....
10 i, TS-1550071 .............
I TS-1551071 .............
12 oo, TS-1491041 .............
13 . OES-006...................
14 ............. OES-007 ......cceeeunn..
17 . TS-2210451 .............
18 e
19 . OES-008..................
20 e OES-009.........cuuue.....
271 TS-1551031 .............
22 TS-2245162 .............
23 OES-010.....ccvvvvee..
27 ... OES-011 ....oevvvreen.
29 OES-012.......couuue...
33 OES-013 ...
36 .. OES-014 ..................
37 e TS-1504031 .............
38 . TS-1541031 .............
39 i OES-015....cceveeeenn.
40 ............. OES-016 ......cceeeene..
41 OES-017 ....ccvvvvveen..
45 ............. OES-018 ......ccevvee...
46 ............. OES-019 .....covvvveen.
47 OES-094 ..................
48 ............. OES-095 ........couee.....
49 ............. TS-2283061 .............
50 i OES-096...................
................. OES-097 ......cccuuue....
................. OES-098 ..................
................. OES-098A................
................. OES-099 .........cuue.....
................. OES-100 ......ceeeveeeen

Description Size Qty
Maching Base ..ot e 1
Magnetic Motor Starter ... 1Ph, 230V ......coueeeeee.. 1
Contactor (not shown).........ccccoveviiiiieeeeiiiiinen. 1Ph, 230V ...ccovveeens 1
Overload (not shown)..........ccceeeiiiiiiiceeec e, 1Ph, 230V ....cvveeees 1
Magnetic Motor Starter ............ccccoceeveeiiicciiienn.. 3Ph, 230V .......cccveee. 1
Contactor (not shown)........ccccccevevciiiiieeeeiciie, 3Ph, 230V .......cccvveee. 1
Overload (not shown)........cccccceeveiiiiiiieee e, 3Ph, 230V .....ccccvnee.. 1
Magnetic Motor Starter ............cccccveeveeieiccinienn. 3Ph, 460V ................... 1
Contactor (N0t ShOWN).......cceeeiiiiiiiiiiiiiiciiieeeee 3Ph, 460V ..........c....... 1
Overload (Not ShOWN).......ccueviiiiiiiiiiiiee e 3Ph, 460V .........c........ 1
Oscillating Unit COVET .......ouiiiiiiiiiie s e 1
Socket Head Button Screw ... MB X8 ..oevevriiieeiieennn 4
SUPPOIt BraCKet .....coooiieeiee e ieees e 1
FlatWasher........ooo e [ 15
Lock Washer ... MG ..., 13
Socket Head Button Screw.........cccoeeceeeeivieeenee MB X 16 ..cccoviieeanen. 13
Mounting FOOL ... 2
FlatWasher ..., MO e, 8
Lock Washer ... MO e, 8
HeX Cap SCreW ......coovceiiiiieee e M10Xx30 ... 4
Rubber FOOt Pad....... ... e 4
Platen Casting.........ooeeiiiiiiii s e 1
Hex Cap SCreW ......oooieiiiiiiee e M10x45.................... 4
Sanding Belt (local purchase).........ccceiiiiiiiiis o 1
Graphite Pad ....... .o e 1
Pad Retaining Plate ... s 2
Lock Washer ... MS 6
Socket Head Button Screw.........ccccoeeeeeeiveeenee V153" Gt [ S 6
Lt. Sanding Guard Bracket............cccceeeiiiiiiiiiiieies e 1
Rt. Sanding Guard Bracket...........cccccooviiiiiiiiiiiiis e 1
Belt GUAKIT ... e 1
GUAId Plate ... . e 1
LU o =TT | OO PSORRR 1
Socket Head Cap SCrew.......coeeveiiiiiieeeeeeene MB8X16.....ceerrieeenn. 2
Nylon Lock Hex NUt ..o M8 ... 2
[ F= T o I g T o 1S 2
Lifting EYEDOIt .....oooiee s e 2
SWITCH AMM . e 1
RUDBDEN Pad ... e 4
Start/Stop SWItCH ..eoeeeiee s e 1
ClPPEr (FEMAIE) ..eeeieeeieeeeeee ettt ees ceerbe e e e e e e s e e e e e e 1
(01 170) oL (1Y F=1 =) TR PURRRRN 1
Phillips Flat Head Machine Screw ....................... M3 X6 .o, 4
Hand KNob ..., 14" 1
Rear Door with Latch (not SROWN) ............coocciiiis veiiiiee e 1
Strain Relief for Power/Motor Cord (not shown)..1PH...................c.... 2
Strain Relief for Power/Motor Cord (not shown)..3PH.................cccue. 2
Strain Relief for Switch Cord to Switch (not shown) .............cccccoeeoonne 2
Strain Relief for Switch Cord to Cabinet (not shown) ..........ccccccovienennn 1

20



Base Assembly

21



Parts List: Drive Unit

Index No. Part No.

T OES-020 ..................
2 TS-2360121 .............
3 TS-1551081 .............
4o, TS-1492041 .............
5. OES-021 ......cccveee.
6. OES-022 ..................
[T TS-1525011 .............
8 i OES-023A................
................. OES-087A................
9 TS-1550071 .............
10 e TS-1551071 .............
Mo TS-1492031 .............
12 OES-024A................
13 TS-1551061 .............
14 ... TS-1504051 .............
15 TS-1504041 .............
16 ., OES-025B................
17 OES-026B................
18 i OES-027 ........c.c....
19 TS-1550061 .............
21 TS-2248162 .............
22 OES-028 ..................
23 OES-029..................
24 ... OES-030......cccceeee.
26 ... TS-149105 ...............
28 . TS-2331101 .............
30 s TS-1492021 .............
3T OES-031.....ccocveee.
32 i OES-032..................
33 OES-033........cc.c....
35 TS-2248202 .............
36 .o OES-034 ..................
37 e OES-035.........c.......
39 TS-1492011 .............
40 ............. OES-088 ..................

................. OES-089A...............
41 OES-090...................

................. OES-091A................
42 ... OES-092 ..................

................. OES-092A................
43 . OES-023SC .............
44 ... OES-023RC..............

Description Size Qty
Ball Bearing ASSEmMDIY ........cooiiiiiiiiiiciit e 2
FlatWasher........ooo e, M12 4
Lock Washer ... M12 6
HexX Cap SCreW ......coovcviiieeeie e M12X40 .o 4
PivOt SHaft... .o e 1
MOTOE BASE.....eeeiiiiiiieee et e 1
Socket Set SCrew......occvevvviiiiiiieeeeee M10 X 10 i, 2
IMIOTOT <.t 3HP, 1Ph, 230V ............. 1
1Y/ [o) (o SR URORR 3HP, 3Ph, 230/460V ...... 1
FlatWasher. ... M0 e 4
Lock Washer ..o M0 o 6
Hex Cap SCreW ......oooieiiiiieieeeeeee e M12x35 ...l 4
Oscillating Motor Bracket ... e 1
Lock Washer ..o M8 . 5
Socket Head Cap SCreW..........ccccvvveeveeevecnnnnen, MB8X25 ... 2
Socket Head Cap SCreW..........ccccuvvveeeeeevecnnnnen, M8B8X20 ....ccoieeeeeeeeinns 4
Oscillating Unit (includes circled items on breakdown) ............cccccvveeen... 1
REAUCET BOX ...ceeiiiiiiiiiiie ittt s ettt 1
BraCKet ... ... 1
FlatWasher........oooii e, M8 e 2
Socket Head Button Screw ...........cccccooeiinnnee. MBX16 ..o 2
Bearing HOUSING .......uiiiiiiiiieiic et e 1
Bearing......c.coeiiiiieiiiiee e 60071 . 1
Spherical Bearing........cccccoovvveiiiiiieiiiiece e, PB-10 .o 1
Hex Cap SCrew ... M10X 35 . 1
Cap NUL ..o M0 e 1
HexX Cap SCreW ......cooocvvveeeiieeececieeeee e M12 X 30 ..o, 1
107 1o T PSSR 1
Shaft KeY...ooeeiieiiiee e MB X 30 ..o 1
Flat Washer........ooooiii e, 8X22X 5., 1
Socket Head Button Screw.........cccccevceeeevnnnnn. M8 X20 ..cceeiiiiiieeen, 1
[ 1Y D4 o 1
WaSsher..... .o 12x40 X4, 1
Hex Cap SCreW ......ooveiiiiiiiiieeeeeee e M12x25 ... 1
Power Cord (not shown) ..........cccceiiiiiiiiiinnne TPH 1
Power Cord (not shown) ..........cccceviiiieiiiiieenns 3PH/600V.......cooeeeen. 1
Motor Cord (not shown) ...........cccevvviiiiiiieenns TPH 1
Motor Cord (not shown) .........cccccuvvvieeeeeeiinnnen, 3PH/600V.......ccvvveee 1
Switch Cord (not shown)...........ccccvvieieeiiinnne. TPH . 1
Switch Cord (not shown)...........ccccvvviieiiiinnnee, 3PH/B00V.......ccvvveeeee 1
Capacitor, Start (NOt ShOWN) .........oeiiiiiiiiiiiies e 1
Capacitor, Run (NOt SNOWN) ........ooviiiiiiiiiiiiiiies e 1

22



Drive Unit

23




Parts List: Tracking and Belt Release Unit

Index No. Part No. Description Size Qty
T OES-036 .......ceev...... Belt Release POSt ... ... e 2
2 e OES-037 .....ovvviveenen BUSHING . e 4
3 OES-038 ........ccc....... ) (o] o X @70 ]| - SR PURRRN: 2
4. OES-039 ......ccce...... ST o] 10T PR PURRRN 2
5 OES-040 .......ccue.... LeVEr Plate ... e 1
IR TS-1551071 ............. LoCK WaSsher .........cooiuiiiiiiiiiecee e M10 .o 6
T o TS-1491041 ............. HEX Cap SCreW ......coccueeiiiiiiiie e M10 X 30 ...ccveeeriienne 3
8 s TS-1525011 ............. Socket Set SCrew.......cceevvviieiiieee e M10 X 10 . 4
9 s OES-041 ....cccveeeeen. AT N5 o o S 1
10 OES-042 .......cc........ Lever Handle...... ..ot et 1
11 TS-1506031 ............. Socket Head Cap SCrew.......coeeveiiiiiieeeeeeene M12x 30 ... 1
12 TS-1551081 ............. LoCK Washer .........ccccueieiiiiie e M12 e 3
13 TS-2331121 ............. Cap NUL oo M2 e 1
14 ... TS-149105 ............... Hex Cap SCreW ..., M10Xx 35 1
16 e OES-043 ... BUSHING . e 1
17 i OES-044 .................. 2T 4] T SRS 1
18 e TS-1550071 ............. Flat Washer.........ccoooieiiii e, MT10 .o 3
19 TS-2331101 ............. Cap NUL .o M0 e 1
20 e, OES-045 .................. Idler Adjustment Unit...........oooouiiiiiiiiii e e 1
21 e, OES-046A................ o] L= 021 1] oo [ USRS 1
22 e, OES-047 ....ccovvuveenen. Spherical BEaring........c.evii i e 1
25 e TS-2249162 ............. Socket Head Button Screw ..o M10X 16 ..o 1
26 e OES-048 ........c........ WaSher..... oo TOX25X6 o, 2
28 e TS-2249252 ............. Socket Head Button Screw............cccooeeiiiiinnnne. M10X 25 2
10 I TS-1540081 ............. HEX NUL ... M12 . 2
1N I OES-049 .........c........ TracCKing SCrEW .....uveiiiiei it es ceee e e e e e e e e e e e as 1
32 TS-2360121 ............. Flat Washer.........ccoooiiiiii e, M12 e 1
33 s OES-050 ........cc........ Tracking Adjust KNOD ...........uiiiiiiec et e 1
34 OES-051 ...ceevviveene. Idler Wheel UNit .........ooiiiiie s et 1
35 OES-052 .......ccuueee. [AlEr Shaft... oo e e 1
36 . OES-053 ......covveee. BEariNg....ccuveiieeeiie e 6205......ccceeieee 2
37 e OES-054 ... Tracking ROIEr.........ooiiiiiii e e e 1
38 e OES-055 .......cocuveee. Retaining RING ....cooiiiiii s e 1
39 OES-078 ......ccvvuveene. LOCKING HaNAIE ..ot e 1

24



Tracking and Belt Release Unit

©

0@

I

25



Parts List: Table Assembly

Index No. Part No. Description Size Qty
T OES-056 .........c.ue.... Elevation Casting .........ccoiiiiiiiiii s e 1
2 e OES-057 .....coeeeuveene. DU BUSHING ..coiiiiiiieicieee e 3025.....ccceeee e 4
3 e OES-058 .......cccuuee.. SAl .. 35x50X8 .. 4
R OES-059.......ccocuueeee. TaADIE POST ... e 2
5 OES-060 .................. PRSP 1
IR TS-1490051 ............. HEX Cap SCreW ......coccueeiiiiiii e M8 X 30 .. 2
A OES-061 .......ceeee.... ST o] 10T PR PURRRN 2
8 s TS-1550061 ............. Flat Washer..........cocooiiiiiii e M8 .o 6
9 s TS-1551061 ............. Lock Washer ... M8 .. 6
10 TS-1490011 ............. HexX Cap SCreW ......oooieiiiiiiie e M8 X 12 .. 2
11 TS-1491081 ............. Hex Cap SCreW ......oooieiiiiiieeeeee e M10 x50 ... 2
12 TS-1540071 ............. FUull Hex NUt ... MO .o 2
13 TS-1551071 ............. LoCK Washer ..........cocoeeeiiiiieeeciee e M0 .o, 10
14 ... TS-2248252 ............. Socket Head Button Screw ... M8 X25.. ..o 4
17 OES-062 .................. Locking HandIe ............ouveiiiiiiieeee et e 2
18 OES-063 .................. AdJUSTIMENE PIate ....veeeiieeiie s e 1
19 TS-1516021 ............. Socket Head Flat Screw ..........ccoceeiviiiiiiiieene M10X 25 2
p2{ OES-064 .................. Flat Washer.........ccocooiiiiii e, 10X25X6 ceeeiiennee 4
22 e, TS-1491041 ............. HeX Cap SCreW .....ccooceeieiiiiiiecee e M10 X 30 ... 4
23 e OES-065 .................. Table Bracket, Right. ... e 1
24 . OES-066 .................. Tilt Bracket, RIiGht........cccuviiiiiiiicee et e 1
27 e TS-2331101 ............. Cap NUL oo 1Y O 2
30 e OES-067 .....cccvvuveene. LOCKING HaNAIE ..ot e 2
31 OES-068.................. ANGIE SCAIE ... e 1
32 e OES-069 ......ccccuueeee. ANGIE POINTET. ... e 1
33 e TS-1550031 ............. Flat Washer.........ccoooieiiii e, M5 e 3
34 TS-1551031 ............. LOCK WaSsher ........ccoocuiieiiiieeeeciee e M5 e 3
35 TS-2245102 ............. Socket Head Button Screw.........ccccoeeeeeeiveeenee V153" Gt [0 I 3
36 . OES-070 .....cceeuveene. Table Bracket, Left.........uii i e 1
37 e OES-071 ..cvevveeene. Tilt Bracket, Left.......oo e e 1
38 e OES-072......cceuueee. = T T 1= o) [ Y SRS 1
39 OES-073 ....cccveeeeeeee. WaSher..... oo TOX25X6 o, 2
41 TS-149105 ............... Hex Cap SCreW ......c..ueeiiieiiiiieeee e M10Xx 35, 2
42 .o OES-074 ......ccocuveeee. Mitre Gauge & DOWEl SCreW.........coouiiiiiiiiiiiiiies it 1
43 ... OES-075 ....ccceeeeeen. [ Yo =1 0 T | S 1
44 ............. OES-076 ......ccovuveeee. Mitre Gauge POINET ...........eiiiiiiii s e 1

26



Table Assembly

27



Parts List: Contour Sanding Unit

Index No. Part No. Description Size Qty
T OES-077A.....ccccuee... Sanding Arm Casting ........oceeiiiiiiii e e 1
2 e TS-1550071 ............. Flat Washer.........cocoviiiiiiiiee e 1Y O 4
3 e TS-1551071 ............. LoCK WaSsher .........cooiuiiiiiiiiiecee e M10 .o 6
R TS-1491061 ............. HEX Cap SCreW ......coccueeieiiiiieciee e M10X40....cooeeeriiaenne 2
5 i OES-078 .......ocee...... Locking HandIe ............oueeiiiiiiiiee et e e 1
IR OES-079 ....coevvuveeee. TaADIE POST ...t e 1
T o OES-080 ........cuee.... Contour Table Unit........oooiiiiiiiiie e e 1
8 s TS-1491081 ............. HEX Cap SCreW .....ccoccueeeiiiiiiieciee e M10 X 50 ....ccceeeriieenne 1
10 TS-2331101 ............. Cap NUL oo 1Y O 1
11 OES-081 ....ccceeeeeeen. WaSher..... oo TOX25X6 o, 1
13 OES-067 .....cccvvuveene. Locking Handle ..o, M10 X35 ..o 1
16 e TS-1491031 ............. Hex Cap SCreW ......oooieiiiiiieeeeee e M10X25. ... 2
17 e OES-082.................. LI 51 = Tod ) USRS 1
18 e OES-083 .......ccuveeee. Contour Sanding Table .........cooiiiiiiii e e 1
19 OES-084 .................. RetainiNg RING ..cooooiieee e et 1
p2{ OES-085A................ GUAN POST ...t e e aaeee e 1
21 i, OES-086A................ [0 [ Yo o SRR 1
22 . TS-1550061 ............. Flat Washer........cccooviiiii e M8 .o 2
23 e, TS-1551061 ............. LoCK WaSsher ........ccooceiiiiiiieeeee e 1Y R 2
24 ... TS-2248162 ............. Socket Hd Button Screw..........ccccceevviieeiiiiieeenee MBX 16 ..ceeiiieeeeiiiene 2

28



Contour Sanding Unit

21

29



Electrical Connections — 1 Phase, 230V

OFF

BLACK

RED

WHITE

BLACK

RED

A8

BLACK

@ capaciTor

STARTING

RUNNING
CAPACITOR

RED

GREEN

5

BLACK

1@| GrounD |}

M\

D|D|D]|®

JL2 51 13N0
T [T im]
1

1

14

@)

613

412

2n

@@

@M_@_ [©F
[ |[oF
m @ BLACK
m @ RED
m @ WHITE

GREEN

POWER CORD

GREEN

30



Electrical Connections — 3 Phase, 230V

AOE2 H_

:

@@
M ol 2

||||||||||||||||||||||||||||||||||||||||| 1 YOV
_ NI ip]
+ [
|
|
| S
: |
[ |
&@ DDQF @m 1 % — “
R "D !
) L E©m Rﬁoo ] I@___u m NOVd
© |l — | "Il g I T
- . = _
© DD&|©2 et ! G}
! _
|
|
|
J

31



Electrical Connections — 3 Phase, 460V

— L i
| = e |l
7 L
| IR P _——
]
JHM
nosy ]
= 698 8. ve 2 1
g UL E[El
YOVE =
NI o
b
i
Yovia W N3349
30 {
h”@@ :_H_m—@@m l_% —
~Jld.alT e | Yo U@z Av1d
.m,o@ _H_ _— E@s Om i
+© ol ——| ® ILHM
- - - =]
=50 DDnd‘@n EINA =1 Gy

32



	Oscillating Edge Sander
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Features of the OES9138 Edge Sander
	Unpacking
	Assembly
	Control Switch Bracket
	Dust Collection

	Grounding Instructions
	230 Volt Operation
	Test Run After Wiring
	Converting to 460 Volt
	Extension cords

	Adjustments
	Main Table Positioning
	Main Table Tilting
	Table/Belt Clearance
	Miter Gauge
	End Table
	End Guard
	Replacing Sanding Belt
	Tracking Adjustment

	Operating Controls
	Operation
	Maintenance
	Troubleshooting the OES9138 Edge Sander
	Replacement Parts
	Parts List: Base Assembly
	Base Assembly
	Parts List: Drive Unit
	Drive Unit
	Parts List: Tracking and Belt Release Unit
	Tracking and Belt Release Unit
	Parts List: Table Assembly
	Table Assembly
	Parts List: Contour Sanding Unit
	Contour Sanding Unit

	Electrical Connections
	1 Phase, 230V
	3 Phase, 230V
	3 Phase, 460V




